
AGENDA: May 16, 2017 
All documents for public review are on file with the District’s secretary located at 806 Palm Canyon Drive, Borrego Springs CA 92004  
  AGENDA PAGE 1 

Borrego Water District Board of Directors 

Special Meeting 

May 16, 2017 @ 9:00 a.m. 

806 Palm Canyon Drive 

Borrego Springs, CA  92004 

 
 

I. OPENING PROCEDURES 

A.  Call to Order 

B.  Pledge of Allegiance 

C.  Roll Call 

 *Lyle Brecht will call in 

D.  Approval of Agenda 

E.  Comments from Directors    

F.  Comments from the Public and Requests for Future Agenda Items (limited to 3 minutes) 
 

                         

II. ITEMS FOR BOARD CONSIDERATION AND POSSIBLE ACTION 
 

A. Consideration of the Approval of the Borrego Water District Debt Management Policies 
[...]
Recycled Water Customer Development, Lantern Bay Estates (2015-2016) – JRC prepared and 

obtained approval of the recycled water conversion the common landscaping for Lantern Bay Estates 

HOA which was approximately 12 acre-feet per year within the South Coast Water District service area. 

The conversion included obtaining regulatory approval from SWRCB DDW and OCHCA for the 

conversion of the landscaping system, both a preliminary and final cross connection testing and the 

preparation of record drawings. The project was completed in 6 month from to take advantage of the 

Metropolitan Water District recycled water retrofit rebate program.  

 

104



DUDEK  Page 1 of 2 

EDUCATION 

Stanford University  
MS, Civil & Environmental Engineering, 2015 

California Institute of Technology 

BS, Mechanical Engineering, 2013 

LICENSE/CERTIFICATIONS 

Engineer in Training 
CA No. 157828 

PROFESSIONAL AFFILIATIONS 

WateReuse, 

Society of Women Engineers,  

Caltech Sustainability Council,  

Reinventing the Nation’s Urban Water 
Infrastructure Center (ReNUWIt) 

AWARDS 

CWEA Engineering Achievement Award 
2015 – City of South Pasadena Sewer 
Rehabilitation 

Hanna Dodd, EIT 
Hydraulic Modeling 

Hanna Dodd is a project engineer focused on water resources 

and water and wastewater infrastructure. Her experience includes 

a large array of water and wastewater treatment and facilities 

design analyses. Her expertise consists of novel water treatment 

techniques, with a particular emphasis in removal of pathogens, 

mechanical systems, and energy usage and reduction 

assessments.  

Project Experience 

Planning and Preliminary Design of the City of Oceanside 

Upper and Lower San Luis Rey Water Reclamation Facility 

Recycled Water Conveyance Systems.  Ms. Dodd is a 

modeler in the development and analysis of the hydraulic 

model for the preliminary City of Oceanside recycled water 

system.  The hydraulic model development and analysis 

included facilities layout, pressure zone delineation, facilities 

sizing, demand assessment, and alternative evaluations. Used 

in conjunction with the site evaluation study, the hydraulic 

model was used as the basis for the system preliminary design.  

State Revolving Fund Application Assistance, SEJPA, Encinitas, California. Ms. Dodd assisted the San 

Elijo Joint Powers Authority with a California State Revolving Fund (SRF) loan application for the expansion 

of their recycled water pipeline system as well as purchase of more advanced water treatment equipment 

for more reliable recycled water production at their wastewater treatment facility. 

Sewer Pipeline Assessment, City of South Pasadena, California. Ms. Dodd worked with a team of 

Dudek employees to prioritize where a State Revolving Fund Loan should be used to rehabilitate and 

replace the City of South Pasadena’s aging sewer collection system. She assisted with pipeline condition 

assessment review, coordinated the collection of utility location information, and she identified the 

construction areas that would require specific planning prior to construction (traffic control, historic site 

preservation, etc.) 

Goetz Road Reservoir Design, Eastern Municipal Water District, Perris, California. Ms. Dodd assisted 

with the design of a new storage tank for Eastern Municipal Water District. She served as a project 

engineer for the pump selection for the chemical feed building as well as the drain vault. She also assisted 

in collecting design and cost estimate information from manufacturers of chemical feed equipment. 

NPDES Industrial Permit Assessment, Redondo Beach, California. Ms. Dodd assisted the City of 

Redondo Beach in finding information applicable to an NPDES Industrial Permit for the City’s transit facility. 

She conducted a site reconnaissance to gather site specific information. After this information was 

gathered, she advise the City how to best comply with the permit. 

105



HANNA DODD – CONTINUED 

DUDEK  Page 2 of 2 

NPDES Drinking Water Discharge Permit, Ramona, California. Ms. Dodd coordinated creating a GIS 

map and Notice of Intent form for the Ramona Municipal Water District’s (MWD) NPDES Drinking Water 

Discharge permit. The map included information on the drinking water system as well as surrounding 

receiving water bodies.  

Sanitary Sewer Overflow (SSO) Remediation Protocol, Carlsbad, California. Ms. Dodd helped devise 

an SSO remediation protocol for Leucadia Wastewater District (LWD). In the background section of the 

protocol document, she explained the potential biological and environmental impacts of an SSO from 

LWD’s sanitary sewer collection system. She also developed the strategies that LWD could use to 

remediate SSO’s that reach surface waters. 

Denitrification Upgrade Feasibility and Energy Reduction Assessment, Fountain Valley, California. 

Ms. Dodd worked with The Energy Network to assess whether denitrification upgrades to the Orange 

County Sanitation District’s (OCSD) Fountain Valley wastewater treatment plant (Plant 1) would result in 

significant energy usage reduction. She collected information on OCSD’s current operations of their 

secondary treatment system of Plant 1. Through BioWin
TM

 modeling, she assessed how different 

denitrification upgrades would affect OCSD’s Plant 1’s effluent water quality and energy usage. 

Past Experience 

Research Assistant, Stanford University, Stanford, California. Ms. Dodd coordinated with the City of 

San Francisco on how to best conduct research in Mountain Lake. She diagnosed whether mussels 

survived and removed contaminants from Mountain Lake. She co-authored paper entitled “Improvement 

of Urban Lake Water Quality by Removal of E. Coli through the Action of the Bivalve Anodonta 

californiensis” in Environmental Science and Technology.  

Manufacturing Intern, Niagara Bottling LLC (Niagara), Ontario, California. Ms. Dodd analyzed and 

assessed microbial levels in Niagara’s water quality lab. She advised the plant engineer on improvements 

to Niagara’s reverse osmosis system. She also developed quality tests to conduct on raw packaging 

material. She proposed improvements to the filling mechanism on the filler machine. She consulted with 

vendors about installing air conditioning units in the plant.  

Stanford Undergraduate Researcher, Stanford University, Stanford, California. Ms. Dodd designed 

and conducted column experiments to study how bacteria in stormwater attach to different sands. She co-

authored paper entitled “Engineering solutions to improve the removal of fecal indicator bacteria by 

bioinfiltration systems during intermittent flow of stormwater” in Environmental Science and Technology.  

Sustainability Integration Intern, Caltech Facilities Department, Pasadena, California. Ms. Dodd 

implemented and publicized the Caltech Energy Assessment for Laboratories (CEAL) program. She 

evaluated the equipment energy usage and sustainable practices in several campus laboratories. She also 

composed a summary report of her work on the CEAL program:            

http://sustainability.caltech.edu/documents/76-ceal_report.pdf 

Sustainability SURF Fellow Researcher, Caltech, Pasadena, California. Ms. Dodd investigated the 

feasibility of reusing cooling tower waste water for irrigation on the Caltech campus. She wrote a report 

summarizing her research: http://www.sustainability.caltech.edu/documents/46-dodd_surf_report.pdf.  

106

http://sustainability.caltech.edu/documents/76-ceal_report.pdf
http://www.sustainability.caltech.edu/documents/46-dodd_surf_report.pdf


DUDEK Page 1 of 5 

EDUCATION 

California State University, Long Beach 
BA, Fine Arts 

Nikki Hunter 
Senior Designer/CADD Specialist 

Nikki Hunter has over 25 years experience scheduling cad 

department work load, design and drafting of water, 

wastewater, and water reclamation and reuse facilities utilizing 

Microstation V7 and V8, InRoads,  AutoCAD 2014 and Civil 3D. 

Ms. Hunter has served as principle designer/drafter on many pipelines, pumping facilities, sewers and 

wastewater treatment facilities in Southern California. 

Project Experience 

Dana Point Town Center Infrastructure Improvements, South Coast Water District, Dana Point, 

California. Ms. Hunter provided detailed design for multiple 8-inch and 10-inch domestic water, sewer 

and recycled water pipelines throughout the Dana Point Town Center redevelopment area (primarily in 

and around Pacific Coast Hwy and Paseo Del Prado).  In total, there was 11,600-LF of domestic water 

piping and appurtenances, 3,800-LF of sewer and manholes, and 3,200-LF of recycled water piping.  

6-19 Costa Mesa Trunk Sewer, Orange County Sanitation District, Fountain Valley, California. Ms. 

Hunter was responsible for the design, drafting and utility input of the alternative analysis study for the 4 

final pipeline alternatives. These designs were based on input from all stakeholders and preferred 

alternatives based on the CEQA process.  

Woods Valley Ranch Water Reclamation Facility (WRF), Phase 2 Expansion and Charlan Road 

Seasonal Storage Facility Project(s), Valley Center Municipal Water District, Valley Center, 

California. Ms. Hunter is providing design and drafting of the Phase 2 expansion of the WRF. The Projects 

support the phased development of the South Village Wastewater Service Area within the District and are 

funded by Clean Water State Revolving Fund (SRF) loans. The WRF upgrades include design of an 

extended aeration, activated sludge process design for biological nitrogen removal and tertiary disk filters 

followed by chlorine disinfection. 

2013 Major Plant Rehabilitations, Encina Wastewater Authority, Carlsbad, California. Ms. Hunter 

provided design and drafting for FY 2013 projects that include replacement of the high pressure natural 

gas line serving plant Cogeneration, biogas blending, biosolids heat drying, modifications to the 3WHP 

pump controls, replacement of the 3WLC strainer, various plant safety improvements, design of chemical 

containment and feed systems for the odor control (ORF III) system, and improvements to the secondary 

polymer feed system. Served as the senior designer for the Influent Junction Structure Rehabilitation 

Project. Developed rehabilitation alternatives and construction sequencing. 

WRF#2 Tertiary Filtration Project, City of Corona, Corona, California. Ms. Hunter was a Senior 

Designer for the design of 4.0 mgd tertiary facilities for the City of Corona’s Water Reclamation Facility No. 

2. Design includes flocculation, granular media filtration, flow equalization, chemical facilities, pumping

facilities and associating piping and instrumentation.  Her responsibilities included detailed design layout of 

facility and development and coordination of contract documents. 

2012 Major Plant Rehabilitations, Encina Wastewater Authority, Carlsbad, California. Ms. Hunter 

provided design and drafting for various upgrades to the Encina Water Pollution Control Facility under the 

107



NIKKI HUNTER – CONTINUED 

DUDEK  Page 2 of 2 

Comprehensive Asset Management Program (E-CAMP). Projects included rehabilitation of four secondary 

clarifiers with new sludge collection equipment, rehabilitation of deteriorated components, and addition of 

sodium hypochlorite tanks.   

Chino II Desalter- Riverside/Hamner Drive, Chino Desalter Authority, Chino, California. Ms. Hunter 

was responsible for the design, utility input and preparation of plans and profiles for the 30-in CML&C 

steel Chino Desalter pipeline. It will complete connection from Hamner Avenue, along Riverside, to the 

Chino II Desalter Facility. 

Newport Boulevard Domestic Water Main Relocation, Irvine Ranch Water District, California. Ms. 

Hunter prepared design drawings for the relocation of approximately 4,500-feet of 12-inch domestic 

water main piping.  The existing 12-inch pipeline is inaccessible and located along the rear property 

lines of adjoining homes and business between Newport Boulevard and Elden Avenue. The more 

complex portion of this project involves designing the reconnections for the existing on-site fire 

services/hydrants and domestic water services 

Water and Sewer Replacement Groups Jobs, City of San Diego Water and Wastewater Facilities 

Division, California. Ms. Hunter was responsible for the design and preparation of design plans, using 

Microstation and in Roads, of over three miles of PVC sewer and water pipelines, ranging in size from 6- to 

15-inch diameter, in downtown San Diego, Pacific Beach and La Jolla. The neighborhoods have many 

challenges including traffic, environmental, noise and existing utility conflicts. 

NCWRP/MBC Pipeline Cathodic Protection, City of San Diego, Metropolitan Wastewater 

Department, California. Ms. Hunter provided design and drafting for an upgrade to the cathodic 

protection system for raw sludge, reclaimed water, and centrate pipelines between North City Water 

Reclamation Plant and the Metro Biosolids Center plant. 

Design/Build Rancho Peñasquitos Pump Station, City of San Diego Water Department, California. 

Ms. Hunter was a member of design team responsible for a new 32-mgd domestic water pump station 

(expandable to ultimate 50-mgd). Design features for the $10.7 million project include a 3,300-square foot 

architecturally treated pump building on the one-acre site, with dedicated pump, MCC, and generator 

rooms; installation of six 250-hp vertical turbine pumps; Del Mar Heights PRS (located in a belowground 

concrete vault); pump station surge relief, flow measuring, and emergency back feed system; and, yard 

piping associated with pumping, pressure reducing, and emergency backflow elements. 

Lakeshore Regional Pump Station Design, Elsinore Valley Municipal Water District, California. Ms. 

Hunter was responsible for the detailed design and preparations of design plans of a 22.5-mgd regional 

wastewater pump station that included the following: variable speed vertical column pumps, self-cleaning 

wetwell, activated carbon odor control system, odor control chemical feed system, seal water system, 

recycled water washdown system, emergency generator, central power delivery system, motor control 

center, pigging station, and 5,000-foot long, 24-inch diameter parallel force mains. 

Washington Avenue Lift Station Design, Elsinore Valley Municipal Water District, Lake Elsinore, 

California. Ms. Hunter was responsible for the detailed design of a new 2.1 mgd capacity lift station 

including approximately 4000 linear feet of 10- inch force main and approximately 1300 linear feet of 15-

inch gravity sewer. 

108



800.450.1818  |  DUDEK.COM  |  INFO@DUDEK.COM

SOUTHERN CALIFORNIA
Encinitas (Main)

Palm Desert
Pasadena
Riverside

Santa Clarita
San Juan Capistrano

CENTRAL COAST
Santa Barbara

Santa Cruz

NORTHERN CALIFORNIA
Auburn
Larkspur

Sacramento
San Francisco

HAWAII
Honolulu

OREGON
Portland

HABITAT RESTORATION SCIENCES
A Dudek Subsidiary

109



 

 

BORREGO WATER DISTRICT 

BOARD OF DIRECTORS MEETING – MAY 16, 2017 

AGENDA BILL II.F 

 

May 10, 2017 

 

 

 

TO:    Board of Directors, Borrego Water District 

FROM:        Geoff Poole, General Manager 

SUBJECT:      Acceptance of Flood Control Engineering Assessment at CFD 2007-01 – G Poole 

 

RECOMMENDED ACTION:  

 

Accept Dudek Proposal and authorize staff to work with Operations and Infrastructure Committee and Legal 

Counsel to create the necessary contract documents. 

 

ITEM EXPLANATION 

 

A portion of the assets dedicated to BWD for what is now Rams Hill included water, sewer and a significant 

flood control system. A series of flood control structures were designed to protect the perimeter of the 

development, as well as provide internal drainage and utilize the golf course lakes when possible. The 

original value of the flood control facility is in excess of $4 million.  